
  
Birzeit University 

 

Process Performance Assessment of Anaerobic Baffled 

Reactor (ABR) Followed by Activated Sludge Process for 

Wastewater Treatment  

 

By 

Mohammed N. Adas 

Student Number: 1055400 

 

Supervised by 

Dr. Omar Zimmo 

 

 

2010 

 

 

A thesis submitted in partial fulfillment of the requirements for Master Degree 

in Water and Environmental Engineering for Graduate Studies at Birzeit 

University – Palestine 

 



 ii

  
Birzeit University 

 

Process Performance Assessment of Anaerobic Baffled 

Reactor (ABR) Followed by Activated Sludge Process for 

Wastewater Treatment 

 

By 

Mohammed N. Adas 

Student Number: 1055400 

This thesis was prepared under the main supervision of Dr. Omar Zimmo and 
[...]
prototypes. In particular, during an extended investigation in 1990 and 1991 on a 

pilot-scale system installed at the waste treatment plant in the municipality of San 

Giovanni in Persiceto (Bologna Province - Italy).  High values were obtained for 

the elimination of COD (89.6 %), Total Suspended Solids (TSS, 89.2 %) and total 



 25

nitrogen (81.2 %). In addition, there was extremely small production of sludge 

(only 0.2 kg of TSS per kg of COD removed) and methane production equal to 

0.103 m3 per kg of COD removed. Moreover, the sludge from the anoxic section 

was found to contain Thiobacillus denitrificans, which under anoxic conditions 

can achieve denitrification by oxidising sulphides into sulphates (Garuti et al., 

1992). 

 

Once the successful operation of the ANANOX system had been ascertained, it 

was decided to assess its performance using a full-scale system operating under 

uncontrolled load conditions. The primary objectives of the experiments were to 

analyze ABR operation in relation to biomass concentration in the sludge blanket 

and wastewater upflow velocity, and to examine the role played by sulphides in 

the denitrification process. To this end, in the municipality of San Giovanni in 

Persiceto, an ANANOX system was built for the treatment of wastewater from the 

village of Biancolina, which has 350 population equivalents (p.e.). The system 

became operational and an initial series of experimental investigations was carried 

out between July and October 1998 in order to: 

• Systematically determine the concentrations and removal efficiencies in the 

various phases of the plant for COD, TSS, volatile suspended solids (VSS), and 

nitrogen and phosphorus compounds; 

• Establish the influence exerted by biomass concentration in the sludge blanket on 

the overall efficiency of the anaerobic phase; 

• Define the function of sulphides in the denitrification process. 

Influent wastewater concentrations were 598 mg/l for COD, 302 mg/l for TSS, 

51.1 mg/l for ammonia nitrogen. Flow rate was equal to10 m3/day.  

 

ABR sections dimensions were as follow: (2.8 x 1.42 x 2.05) m for section 1, (2.8 

x 1.42 x 1.9) m for section 2, (2.8 x 1.7 x 1.75) m for section 3 and the sludge trap 



 26

(2.8 x 1.37 x 1.65) m. Aerobic phase was carried out in rectangular basin 

measuring 1.4 m x 3.6 m x 3 m high. 

 

Results of Full-Scale ANNANOX treatment plant showed 74% maximum COD 

removal efficiency in ABR with 152.3 mg/l COD effluent. Larger reduction 

occurred in the anoxic zone (compartment III). Overall system maximum COD 

removal efficiency was 95% with 30.7 mg/l COD effluent. TSS effluent from the 

ABR was 72.4 mg/l, and TSS effluent from the system was 11 mg/l with 96.1% 

maximum removal efficiency. NH4
+ concentration increased in the ABR and 80% 

removal efficiency occurred in the Activated Sludge System. NO3
- reduction in the 

denitrification process in the anoxic zone of ABR was 58.1%, which is 

satisfactory. 

 

In conclusion, the results obtained show the system’s ability to ensure efficiency 

levels that comply with stringent effluent regulations while also allowing 

considerable savings in running costs (Garuti et al., 1998). 

The overall conclusions from the above mentioned studies and research: 

 Although Anaerobic Baffled Reactor (ABR) is good in organic and 

solids removal, simple in operation and maintenance, more resistant to 

shock loads and has low sludge production, it could not be used as 

secondary treatment unit because its poor removal efficiency of 

nutrients and pathogen; i.e. effluent quality doesn’t meet the 

international standards for reuse in irrigation even the modified ABR. 

 Hydraulic Retention Time (HRT) above 5 h is recommended for ABR. 

 Activated Sludge system has excellent removal efficiencies, but it is 

relatively an expensive technology for developing countries, it requires 

high operational and maintenance costs, and high land requirement. 

 Combined system using ABR followed by Activated Sludge system 

(ANANOX) may achieve the advantages of the both technologies and 



 27

get over their drawbacks, i.e. good effluent quality with low running 

cost. ANANOX system could be a low-cost onsite sanitation approach. 

2.7 Combination of ABR and AS system 

As mentioned before, wastewater situation in Palestine is so critical, most of rural 

areas have no sewerage systems; even existing WWTPs in urban areas are 

overloaded. This research is trying to find innovative solutions for wastewater 

treatment in Palestine, and apply decentralized wastewater management and low-

cost onsite sanitation approach. 

 

In Palestine, aerobic processes are widely used for municipal wastewater 

treatment. However, aerobic processes have serious drawbacks including 

considerable investment, operation and maintenance costs and high sludge 

production. So hardly there will be a cost recovery and because there is no sludge 

management in Palestine, sludge production causes many problems. 

 

In this research, previous problems related to aerobic treatment are designed to be 

solved by pretreatment anaerobic treatment stage to assure the advantages of good 

removal efficiency of organic and inorganic matter, and low running cost due to 

lack of forced aeration system.  

 

 

 

 

 

 



 28

CHAPTER THREE 

Methodology 

 

3.1 Experimental set up of the pilot plant 
 
The pilot plant is located in Ein Sinya area, 11 Km north of Ramallah at an altitude 

of 640 meters above the sea level. The coordinates of Ein Sinya are as Follows: 

153 900 and 172 250. The area is connected to Ramallah/Birzeit with asphalt-

paved road passing through Jifna city. 

 

The average daily air temperature in summer is 28 degree and the average daily 

temperature in winter is 8 degree. The average relative humidity in the area varies 

from 51% in May to 76% in January. The hours of sunshine reach about 3300 

hours per year out of possible total of 4400 hours. The average rainfall is 

600mm/year comes as moderate in non-continuous quantities during the winter 

season. 

 

The pilot plant was built with reinforced concrete walls and steel walls to ensure 

water tightness. It consists of two biological processes; Anaerobic Baffled Reactor 

(ABR) consisted of three compartments and Activated Sludge (AS) as shown in 

Figure 3-1. 

 

3.2 System operation and monitoring 

ABR Dimensions are (2.08 x 5.51 x 2.20) m, with HRT of 2.5 days. Activated 

Sludge system dimensions are (2.29 x 3.88 x 2.52) consisting of aeration tank 

(2.29 x 2.19 x 2.52) m and Settling Tank, with HRT of 30 hours. The goals of this 

combination are: 

1- Applying innovative solutions for decentralized wastewater management. 



 29

2- Have a good effluent quality appropriate for agricultural use, and save part 

of the 60% of water consumption, i.e. achieve reuse policy in the 

Palestinian Territories. 

3- Saving power energy consumption, i.e. applying low-cost treatment 

technology (cost/m3 is relatively low) and achieve cost recovery (low 

running cost). 

4- Low sludge production. 

 

 
 

Figure 3-1: Schematic diagram of the pilot plant operation. 
 
The pilot plant is designed to receive an average flow of 10 m3/d. Wastewater 

diverted from the existing closed channels sewer system flows through a bar 

screen so that large solid particles are trapped and kept from flowing into inlet 

station pit.  The inlet station pit collects the wastewater, and acts as a buffer zone 

in order to balance inlet flow during peak periods and interruptions.  Two grinder 

submersible pumps (one duty/one stand by) are used to transfer wastewater from 

the inlet station pit (Photo 2). 

1 

Screening ABR System Aeration  
Tank 

Settling  
Tank 

Sand filter  
 

UV 
disinfection  

Irrigation  
Tank 

2 

3 
 

4 

6 

L1 L2 L3 

L5 
 

L6 

5 

L7 

L4 



 30

 
 

Photo 1: Bar Screen 

 
Photo 2: Pit Station and Lifting Pumps 
 
Wastewater from inlet pit first passes through a rotary screen for preliminary 

treatment.  The influent flows through a cylindrical surface where solid particles 

are retained on the outside screen surface.  The outlet flow from the rotary screen 

(Photo 3) is then stored in the header tanks (Photo 4).  Header tanks act as a buffer 

zone to balance outlet flow from the rotary screen. 



 31

 
Photo 3: Rotary Screen 

 

 
Photo 4: Header Tanks 

 
The anaerobic baffled reactor (ABR) (Photo 5) is the first stage in secondary 

treatment of wastewater.  Wastewater from header tank flows and distributed 

uniformly over the bottom of the first part of the ABR.  The effluent then flows to 

the second part of the ABR via another distribution system.  Piping systems are 

constructed and installed in the ABR to ensure uniform distribution of wastewater. 



 32

 
Photo 5: Anaerobic Baffled Reactor (ABR) Compartments 

 
Denitrification takes place in the third part (Anoxic Zone) of the ABR, by 

circulating a portion of the clarified effluent containing nitrates from the setting 

tank.  Two dedicated pumps (one duty/one stand by) are used for circulation. 

 
The fourth and last part of the ABR is a sludge trap. 

 
The second stage of secondary treatment is an activated sludge process (Photo 6), 

where aeration tank is the main chamber where biological aerobic treatment takes 

place.  Fine bubbles of air are diffused into liquor by means of two air blowers 

(photo 7) (one duty/one stand by.) Oxygen transferred to sewage water to provide 

the bacteria with suitable environment for reproduction. To save operational costs, 

air blowers operated for six hours / day; i.e. activated sludge system was operated 

as intermittent aeration. 

 
The settling tank (Photo 8), which is a part of the aeration tank, serves as clarifier 

and sludge circulation source.  The aerated sewage flows to the inclined part of the 

settling tank, where the effluent faces a sudden drop in kinetic energy allowing 

enough time for the suspended particles to settle down to the bottom of the tank.  

Clear effluent continues and flows to storage tank.  

 



 33

Part of the settled matter is circulated back to aeration tank for continuous feed of 

activated sludge to maintain the volatile microorganism’s concentration.  Excess 

sludge in settling tank is transferred to sludge holding tank (Photo 9) for storage 

and truck disposal. 

 

 
Photo 6: Activated Sludge System (AS) 

 
Photo 7: Aeration Tank and Air Blowers 



 34

 
Photo 8: Settling Tank 

 
Photo 9: Sludge Holding Tank 
 
The tertiary stage of treatment consists of filtration via a multi-media granule filter 

(Photo 10) and disinfection through ultraviolet (UV) unit (Photo 11) (UV unit is 

out of order).  Clarified effluent from storage tank is pumped by two filter feed 

pumps (one duty/one stand by) through the filter.  Filtered effluent is then directed 

to the UV system for disinfection. 



 35

 

Photo 10: Multi-Media Granule Filter 

 
Photo 11: UV Disinfection Unit 

 
The filter will be backwashed everyday by two backwash pumps (one duty/one 

stand by). 

 
Disinfected water is then transferred to irrigation tank (photo 12), where treated 

water is stored.  Water distribution for restricted irrigational purposes is achieved 

by two submersible irrigation pumps (one duty/one stand by). 



 36

 

Photo 12: Irrigation Tank 

 

Design criteria for the plant are shown in table 3-1 below 

Table 3-1: Design Criteria 
Flow Rate 10m3/day (0.42m3/hr) 

Peak Flow 12m3/day (0.5m3/hr) 

BOD5 600mg/l 

COD 1100mg/l 

TSS 200mg/l 

TKN 71mg/l 

Temperature Range 12-28°C 

 

Aerobic sludge was seeded in the Aeration Tank, and anaerobic sludge was seeded 

in the ABR to enhance the biological process. 

This research was divided into two experimental periods: 

Experimental Period 1 

Where dedicated pumps were not functioning; no recirculation of clarified effluent 

to the anoxic zone of ABR. This stage aimed to achieve nitrification. 10 samples, 

one sample every one or two weeks were taken from April 2008 to July 2008. The 



 37

main goal of this experimental period is to monitor and evaluate the performance 

of the pilot plant under operation conditions where average flow = 10 m3/d until 

the treatment plant reaches its steady state and achieves nitrification process. 

Monitoring of different locations and sampling analysis will represent the major 

task of the work.  

Experimental Period 2 

Where recirculating pumps were functioning. This stage aimed to achieve 

denitrification process and improve total Nitrogen removal. Five samples, one 

sample every one or two weeks were taken from November 2008 to January 2009. 

This experimental period represents the achieving of the denitrification process. 

 

15 samples were taken weekly from different locations: 

- Inlet pumping station (raw wastewater). 

- ABR system (effluent from each section of ABR system (three sets)). 

- Aeration tank. 

-  Settling tank. 

- Irrigation tank (effluent). 

 

Biochemical Oxygen Demand (BOD5), Chemical Oxygen Demand (COD), 

Nitrogen compounds, Phosphorous compounds, Total Suspended Solids (TSS), 

Sludge Volume (SV), Sludge Volume Index (SVI) and Fecal Coliform (FC) were 

analyzed for each sample taken to asses the performance of the pilot plant. One 

sample from effluent was taken and analyzed to measure heavy and dissolved 

metals concentrations.  

 

The data were analyzed statistically using Microsoft Excel program.  

In this pilot plant, operational parameters for Al-Bireh WWTP will be the same as 

those used for Ein Sinya WWTP for the Activated Sludge System, which are: 



 38

- The Food to Microorganisms ratio (F/M) ranges between 0.05 -0.20 day-1. 

- Sludge Volume Index (S.V.I) ranges between 0.12 – 0.15 ml/mg. 

- Mixed Liquor Suspended Solids (MLSS) in the Aeration Tank ranges 

between 3000 – 6000 mg/l. 

- Sludge Age (SA) ranges between 20 – 30 days. 

- Hydraulic Retention Time (HRT) ranges between 18-36 hours. 

- Organic Loading Rate (OLR) ranges between 0.05 – 0.14 kg BOD5/ m3 

.day. 

3.3 Influent wastewater characteristics 

One day samples from the influent were taken every two hours and mixed 

(composite sample). The main characteristics of the influent wastewater to the 

system are shown in Table 3-2 below: 

Table 3-2: Influent Wastewater Characteristics 

Parameter 
Influent 

Concentration 
pH 6,9 
TS 2002 

TSS 620 
TDS 1364 
VS 996 

VSS 42 

Faecal Coliform 5 * 106 

SO4
-
 60,8 

NH4
+
 59,8 

PO4
-3

 17,1 
CODtot 912,3 
CODf 673,7 

CODmem 434,8 
CODss 238,6 
CODcol 238,9 
CODdis 434,8 
BOD5 465 

TKN 72,2 

All parameters are in mg/l, except pH (no unit) and FC (cfu/100 ml)  

 

 



 39

3.4 Analytical methods 

3.4.1 Chemical analysis 

- Biochemical Oxygen Demand (BOD5) was measured according to standard 

method (5 – day BOD5 Test method). 

- Chemical Oxygen Demand (COD) was measured according to standard 

methods (Closed Reflux, Titrimetric method). 

- Total Kjeldal (TKN) was measured according to standard method (marco – 

Kjeldahl method). 

- Ammonium Nitrogen (NH4
+-N) was measured according to standard 

method (Nesslerization Method). 

- Nitrate Nitrogen (NO3
--N) was measured according to standard method 

(Electrode Method). 

- Phosphorous Phosphour (PO4
-3-P) was measured according to standard 

method 4500-PE ascorbic acid method. 

- Heavy and dissolved metals were measured according to standard method 

3500-C inductively coupled plasma method. 

 

3.4.2 Physical analysis 

- Total Suspended Solids (TSS) was measured according to standard method 

2540 D. 

- Total Dissolved Solids (TDS) was measured according to standard method 

2540 C Total Dissolved Solids dried at 180 0C. 

- Sludge Volume (SV) was measured according to standard method 2710 C. 

- Sludge Volume Index (SVI.) was measured according to standard method 

2710 D. 

- pH was measured according to standard method 4500-HB electrometric 